



TEST REPORT

DATE: 10-25-2017

Page 1 of 1

TEST NUMBER: 0241320

CLIENT	UPOFLOOR
---------------	----------

TEST METHOD CONDUCTED	Electrical Resistance - IBM (Surface to Ground) ASTM F-150 & NFPA 99 Chapter 12 Section 4.1.3.8 (b)(7), 2006 Edition
------------------------------	--



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Zero Tiles 5112/9501
LOT NUMBER	25617
CONSTRUCTION	Vinyl Tile

TEST CONDITIONS	70° F and 50% Relative Humidity
APPLIED VOLTAGE	100 Volts

SPECIMEN 1	4.5 x 10 ¹⁰ Ohms
SPECIMEN 2	6.0 x 10 ¹⁰ Ohms
SPECIMEN 3	8.0 x 10 ¹⁰ Ohms
SPECIMEN 4	9.5 x 10 ¹⁰ Ohms
SPECIMEN 5	9.0 x 10 ¹⁰ Ohms
AVERAGE ELECTRICAL RESISTANCE	7.4 x 10 ¹⁰ Ohms

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.